
0

0 (..}



Utility Study for Courthouse Bay
Area, MCB CLNC

#34



I
I
I
I
I
I

I
I
I
I
I
I
I

A UTILITY STUDY

FOR
COURTHOUSE BAY AREA
MARINE CORPS BAS

CAMP LEJEUNE, NORTH CAROLINA

A-E CONTRACT NO. N 62470-78-C-3675

ARCHITECTS ENGINEERS
ARCHITECT ENGI.NEER DIVISION

PLANNERS

JANUARY 31, 1979



i

I
I
I

I
I

I
I
I
I
I
I
I

I



|. $111111#(

I
I
I
I
I
I

A UTILITY STUDY

FOR

THE COURTHOUSE BAY AREA

Marine Corps Base
Camp Lejeune, North Carolina

Prepared by: J. E. Sirrine Company
Greenville, South Carolina

5 February 1979

A-E Contract No. N62470-78-C-3675

I
I
I
I
I
I
I

Sirrine Job No. A-1086

I



I

I
I
l
l
!
I

I
I
I
I
I
I
I

I



J. |, $1||t|| COIdPIOT 1]

I
I
i
!
I
!

I

FOREWORD:
[...]
The sludge drying beds were used for sludge dewatering. The plant
utilized prechlorination for odor control and postchlorination for
disinfection. Postchlorination was accomplished in a manhole using
the outfall to provide the required contact time.

The treatment plant was expanded in 1956 with the addition of
another Imhoff tank, an additional sludge drying bed, and a new
chlorine contact chamber. In 1968 the treatment plant was up-
graded to the existing condition with the addition of a trickling
filter and secondary clarifier. A new chlorine contact chamber
was constructed to provide the required contact time due to in-
crease wastewater flows.

B. Flow and Wastewater Characteristics

An accurate characterization of flow and raw wastewater parameters
is necessary for the evaluation of the existing unit processes and
also for the development of design criteria. Raw wastewater
characteristics considered are the five day Biochemical Oxygen
Demand (BOD5) and suspended solids (S.S.) concentrations. Four
sources of data were available: the Navy Facilities Design Manual
(DM-5), sewer flow study conducted by the J. E. Sirrine Company,
Courthouse Bay Wastewater Plantmonitoring data, and wastewater
samples collected by the J. E. Sirrine Company.

DM-5 provides typical wastewater concentrations for naval domestic
waste

Characteristics Concentrations(mB/l)

Total Solids
Violate Solids

Fixed Solids (highly variable)

8OO
420
38O

-I-



I
I
I

I
I

I
I

I



J. |. $1111111r C||PJJI!

I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

B. Flow and WaStewater Characteristics Contd

Characteristics

Total Suspended Solids
Volatile Suspended Solids
Fixed Suspended Solids

Concentrations (mg/l)

200
144
56

Floatable Solids (such as oil) 25-40

BOD5 at 20C

Total Nitrogen as N
Organic Nitrogen
Ammonia Nitrogen

200

32
16
16

Total Phosphorus as P 12

Based on the sewer flow study, which was conducted in September
1978, when the AMTRAC personnel were on base, the average daily’flow
was approximately 39Z,000 pgd. Of this flow approximately 137,000
gpd is relatively uncontaminated wastewater, and consists of blow-
down from the power plant and infiltration and inflow. This results
in an estimated sewage flow of approximately 260,000 gpd.
At an assumed BOD5 concentration of 200 mg/l, based on DM-5, the
average daily BOD loading is 433 Ibs./day. See Appendix Ill for
detailed flow analysis. When the sewage and other wastewater flows
are added together the resulting BOD5 concentration is 130 mg/l.

Courthouse Bay Wastewater Treatment Plant monitoring data was
obtained for an eight month period from January thru August 1978,
see Appendix I. At Courthouse Bay weekly composite samples are
taken as required by the EPA. Contained in the monitoring data
were thirty-five composite samples varying as follows:

Parameter Averaqe Value Range

Flow 0.45 MGD 0.143 0.505 MGD
BOD5 223 mg/l 30 780 mg/l
S.S. 329 mg/l 26 2680 mg/l

The monitoring data was statistically analyzed to develop a prob-
ability of occurrence curve for BOD5, Appendix Ill. The 50. percent
occurrence BOD5 was equal to 110 mg/l and the 90 percent occurrence
was equal to 640 mg/l. This analysis indicates that 50 percent of
the time the BOD5 is less than 110 mg/l and 90 percent of the time
less than 640 mgTl. The high average value for BOD5, 230 mg/l, and
for the 90 percent BOD5, 640 mg/l, from the monitoring data was due
to five samples ranging from 570 mg/l to 780 mg/l. These values all

-2-



I
I

I

I
I
I
I



I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

B. Flowand Wastewater Characteristics Contd

occurred during the month of July 1978. The high values were
probably due to a specific activity which was not identifiable at
this late date (December).

A sampling program and information gathering site visitation was
carried out on September 18 thru 21, 1978. See Appendix Ill for smple
analysis. Wastewater samples were collected at four points through-
out the treatment plant with results as follows:

Total
BOD COD SS %Reduction
(mg/l) (m/l) (mg/l) BOD COD S._.S

Inlet Structure 61
Imhoff Tanks Effluent 36
Trickling Filter

Effluent 23
Chlorine Contact Chamber 30

137 27
87 16 41 40 41

55 13 62 60 52
125 9.4 51 9 65

Based on the sample analysis there appears to be an increase in BOD5
and COD across the secondary clarifier. However, due to transpor-
tation delays the samples were held for 22 hours. This can result
in BOD5 sample results which are significantly less than actually
exists. The low influent BOD at the inlet structure was probably
he result of the AMTRAC personnel being deployed in the field.

[his corresponds to a sewage flow reduction of 100,000 gpd or 167 Ibs.
...D5/day at 200 mg/l. Deployed personnel resulted in the dilution

....--.>..’ter comprising a greater percentage of the total flow. This
!,...... ’rresponds to a calculated BOD5 concentration of 98 mg/l.

i:e above discussion indicates that the wastewater flows and com-
;,)sition vary significantly. This variation is caused by changing
base populations due to personnel being deployed in the field, and
also base operations, such as military vehicle washing.

C. Description of Existing Facility

The existing Courthouse Bay Wastewater Treatment Plant is a secondary
treatment plant at a design average daily flow of 525,000 gpd. The
plant consists of primary clarification, biological stabilization,
secondary clarification and disinfection. Sludge is stabilized in
Imhoff tanks then dewatered on sludge drying beds.

The influent to the plant is pumped to the inlet structure where it
flows by gravity into Imhoff tanks. The Imhoff tanks are parallel
units which are used-for primary clarification and sludge digestion.
Each unit has 416 sq. ft. of surface area, which results in an

-3-



I

I
I
I
I
I
I

I
I
I
I
I

I



I. [. Sllllllll[ |OlirAill J

I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

C. Description of Existing Facility

overflow rate of 630 gpd/sq.ft, at the design flow, 525,000 gpd
(average 24 hour flow). The effluent overflow from the Imhoff
tanks" flows by gravity to the trickling filter lift pump sump
located under the pump house.

There are three (3) existing trickling filter lift pumps used to
pump wastewater through the reaction driven rotary distributor of
the trickli.ng filter. Two of the lift pumps are three (3) HP two-
speed, 200 gpm 400 gpm, vortex pumps. The third pump is a one
(1) HP two-speed, 65 gpm --130 gpm, vortex pump. The pumps are
activated on level by a float system operating on the following
pump schedule:

Water Level Rising Level-Read up Falling Level-Read Down GPM
Elev. Ft. Start Pump Stop Pump Start Pump Stop Pump Total

8.0 #3 Hi Pumps 2 & 3 Running 800
7.0 #2 Hi #3 400
6.5 #2 Lo #1 #2 Lo #2 Hi 200
6.0 #I Hi #1 Hi #2 130
5.5 #1Lo #I Lo #1 Hi 65
5.0 No Pumps Running #I 0

The trickling filter is a 62 ft. diameter unit with a 7.5 ft. bed
depth. Rock media is used to support the biological population
responsible for the waste stabilization. At the average daily flow
of 397,000 gpd, from Sirrine sewer survey, and a BOD concentration
of 200 mg/l, from DM-5, the existing filter is hydraulically and
organically loaded at 6.0 MGD/acre and 13 Ibs. BOD/day/1,000 cu.ft.
respectively. This is assuming that the Imhoff tanks are removing
30 percent of the BOD5 associated with suspended solids, and neglect-
ing recirculated flow and BOD5. Based on present loading the exist-
ing trickling filter is operating as an intermediate rate filter.
Intermediate rate trickling filters are generally designed to
treat hydraulic loadings of 4 to 10 MGD/acre, including recircula-
tion, and organic loadings range from 15 to 30 Ibs. BOD/day/1000
cu.ft. excluding recirculation.

There is a provision for trickling filter effluent recirculation
prior to secondary clarification, via a six (6) inch line connecting
the trickling filter effluent line to the trickling filter lift pump
sump. There is a Kennison Open Flow Nozzle located on the recircula-
tion line in the pump sump; however, the necessary instrumentation,
flow transmitter and indicator, were not installed. Therefore, there
is no means of measuring this flow. The recycle flow can be re-
gulated by manually opening or closing a plug valve.

-4-



I

I
I
I
I
i
I

I
I
I
I
I
I
I

!



J. [. Sl||ll[ COMPANY

I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

C. DesCriptiOnofExistin9Facility Contd

The existing secondary clarifier is a 26 ft. diameter unit. In-
fluent to the clarifier enters by way of a gravity line from the
trickling filter. At the present average daily flow of 397,000
gpd the resulting overflow rate is 750 gpd/sq.ft. At the design
24 hour average daily flow, 525,000 gpd, the overflow rate is 990
gpd/sq.ft., which exceeds the DM-5 design criteria of 800 gpd/sq.ft.
at average 24 hour design flow. Therefore, any flow in excess
of 424,000 gpd will result in exceeding the recommended overflow
rate resulting in deterioration of the effluent. The overflow from
the secondary clarifier flows by gravity to the clarifier effluent
box and then to the chlorine contact chamber. Settled solids are
removed from the secondary clarifier by a six (6) inch sludge under-
flow pipe. The available head in the clarifier is used to move the
sludge from the clarifier to the secondary sludge recirculation
pump sump, located under the pump house. There is no provision for
measuring the sludge underflow; however, the flow can be varied at
the pump sump by manually opening or closing the existing plug
valve. Secondary sludge is recirculated back to the Imhoff tanks
where the solids settle and are stabilized. Sludge is periodically
wasted via gravity lines to the sludge drying beds for dewatering.

There is presently 3150 sq.ft, of sludge drying bed area. The area
is segregated into three (3) beds which are alternatingly dosed.
The dryed sludge cake is removed to a landfill. Filtrate from the
beds is collected in an underdrain system which flows by gravity to
the filtrate pump sump. The filtrate is then pumped to the Imhoff
tank effluent box.

The chlorine contact chamber contains a water volume of 1,050 cu.ft.
At the design average daily flow of 525,000 gpd (49 cfm) the
detention time is 21 minutes.

The existing chlorination system utilizes 150 lb. gas cylinders for
chlorine storage. Two cylinders are connected with automatic
switchover. A chlorine gas bubbler is used to deliver the gaseous
chlorine to the contact chamber

The existing Courthouse Bay Wastewater Treatment Plant has achieved
good treatment efficiencies, as observed from the monitoring data
with only one violation of the BOD5 weekly limit,. 45 mg/l, noted.
However, due to anticipated increases in flow and BOD5 loadings the
existing facility should be expanded.

1. DeViationofExistin9 Plant With DMo5

a. Imhoff Tanks (primary clarification) being an antiquated

-5-



I

I
I
I
I
I
I

I
I
I
I
I
I
I

I



I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

C. Description of Existin9 Facility

Deviation of Existin9 Plant With DM-5

a. Contd

technology it is not addressed in DM-5.

b. Trickling Filter no spare units as required in DM-5.

Secondary Clarifier at the 24 hour average daily flow,
525,000 gpd, the overflow rate is 990 gpd/sq.ft, which
is in excess of the 800 gpd/sq.ft, in DM-5. No spare
unit as required in DM-5.

Chlorine Contact Chamber only one tank is used to
satisfy the detention requirements. DM-5 requires two
tanks to allow for periodic cleaning.

Chlorination Equipment only one feed system is installed.
DM-5 requires two feed systems, each capable of handling
the maximum required dosages.

Imhoff Tanks (sludge stablization) DM-5 does not consider
the Imhoff tanks as an available waste stabilization
process.

Sludge Drying Beds (sand) no deviation with DM-5. Based
on DM-5 rational and per capita allowance design criteria
there is adequate bed area.

D. Operational Deficiencies and Problems of the;Existing Plant

Operational control of trickling filter plants can be achieved through
the manipulation of solids underflows from the clarifier and recircula-
tion of the wastewater around the trickling filter.

The lack of quantifying instrumentation on the secondary clarifier
underflow lends itself to a higher underflow rate than is necessary
for solids removal, which results in higher pumping costs.

The recirculated flow around the trickling filter is presently not
measured. A Kennison Nozzle is installed on the recycle line; how-
ever, the associated instrumentation is absent. This. limits the
operators control.over the hydraulic loading and to some extent the
BOD loading on he trickling filter.

-6-

I



I

I
I
I
I
I
I

I
I
I
I
I
I
I

I



I

I
I
I
I
I
I

I
I
I
I
I
I
I

I. DESCRIPTION OF EXISTING FACILITIES

D. Operational Deficiencies and Problems of theExistinB Plant Contd

The existing office is located within the pump house. This results
in nuisance noise levels which emanate from the trickling filter lift
pumps and sludge recirculation lift pumps. The noise level probably
violates OSHA noise level regulations and therefore, the office should
be relocated.

II. BASlS FOR DESIGN

A. General

The basis for the design expansion of the existing treatment plant is
made up of three components: future waste characteristics, unit
process capabilities, and treated waste discharge limits.

I. Future Waste CharaCteristics

Future waste characteristics considered include flow, BOD5, and
suspended solids.

The development of design flows was based on the maximum popula-
tion for the year 1986. The sewer flow analysis included in
Appendix III establishes the average daily flow. Maximum, mini-
mum, and peak flows were developed using DM-5 flow ratio factors.
The DM-5 factors are only applied to the sewage flows and not to
constant relatively non-contaminated wastewater flows. The
projected average daily flow is 678,000 gpd of which 393,000 gpd
is contaminated and 285,000 gpd is non-contaminated wastewater.
Design flows are as follows:

Flow Measure DM-5 Factor Flow

Average Daily Flow 678,000 gpd

Maximum 24 hr. Flow 2.7 1,347,000 gpd

Minimum Flow 0.23 375,000 gpd

Peak Flow 3.8 1,779,000 gpd

The various flows were developed for the following design
applications (from DM-5).

-7-



I

I
I
I
I
I
I

I
I
I
I
I
I
I

I



I
I
I
I
I
I

I
I

I
I
I
I

II. BASIS FOR DESIGN

A. General

I. Future Wastewater Characteristics Contd

Flow Measure Explanation Design Application

Average 24 hro flow Annual average of
daily flow

Estimate of annual cost

Maximum 24 hr. flow Highest 24 hr. flow
over year

Hydraulic design of
process units

Minimum flow Least instantaneous
flow

Design of plant conduits

Peak flow Highest instantaneous
flow

Design of hydraulic
elements of treatment
plant

The development of a design BOD5 was based on DM-5 domestic waste
characteristic., which is 200 mg/l. This value is aDDlied only to
sewage flows and not non-contaminated wastewaters. The projected
BOD5 loading, at the average daily flow, is 656 Ibs. BOD5/day at
a concentration of 116 mg/l. The reductionin BOD5 from the exist-
ing average concentration of 223 mg/l to the future average con-
centration of 116 mg/l is due to the anticipated addition of
relatively uncontaminated wastewater flows to the sewer system.

2. Unit Process Capabilities

Unit process capabilities are important considerations in the
development of treatment efficiencies. Approximate process
capabilities of the proposed units responsible for BOD5 and
suspended solids removal are as follows:

Unit Process
% of total sus- % solids by weight

%BOD5 removed pended solids removed in underflow

Primary Clarifier 30% 60% 3%

Trickling Filter 60%

Secondary C1 ari fi er 38% 3%

Gravity Thickener 9%

Aerobic Digester 5O% 5O%
(Volatile solids (Volatile solids
oxidized) oxidized)

5%

-8-



I

I
I
I
I
I
I

I
I
I
I
I
I
I

I



|. |. |Jill]N[ COHPA|Y

I
I
I
I
I
I

I
I
I
I